A3087 AS-PL

Found the following related products

AS-PL

Products
category: Alternators Replacement for: Valeo
Voltage [ V ] : 12, Amp. [ A ] : 150, Size A [ mm ] : 60.5, Size B [ mm ] : 28, Size C [ mm ] : 76, Pulley : AP
category: Alternator cores Replacement for:
BOM - Bill of material
category: Bearings Replacement for: Bearing
I.D.1 [ mm ] : 15.00, O.D.1 [ mm ] : 35.00, H.1 [ mm ] : 11.00
category: Bearings Replacement for: Bearing
I.D.1 [ mm ] : 15.00, O.D.1 [ mm ] : 35.00, H.1 [ mm ] : 11.00
category: Bearings Replacement for: Bearing
I.D.1 [ mm ] : 15.00, O.D.1 [ mm ] : 35.00, H.1 [ mm ] : 11.00
category: Bearings Replacement for: Bearing
I.D.1 [ mm ] : 15.00, O.D.1 [ mm ] : 35.00, H.1 [ mm ] : 11.00
category: Bearings Replacement for: Bearing
I.D.1 [ mm ] : 15.00, O.D.1 [ mm ] : 35.00, H.1 [ mm ] : 11.00
category: Bearings Replacement for: Bearing
I.D.1 [ mm ] : 15.00, O.D.1 [ mm ] : 35.00, H.1 [ mm ] : 11.00
category: Bearings Replacement for: Bearing
I.D.1 [ mm ] : 15.00, O.D.1 [ mm ] : 35.00, H.1 [ mm ] : 11.00
category: Bearings Replacement for: Bearing
I.D.1 [ mm ] : 17, O.D.1 [ mm ] : 52, H.1 [ mm ] : 17
category: Bearings Replacement for: Bearing
category: Bearings Replacement for: Bearing
I.D.1 [ mm ] : 17, O.D.1 [ mm ] : 52, H.1 [ mm ] : 17
category: Bearings Replacement for: Bearing
I.D.1 [ mm ] : 17, O.D.1 [ mm ] : 52, H.1 [ mm ] : 17
category: Bearings Replacement for: Bearing
category: Bearings Replacement for: Bearing
I.D.1 [ mm ] : 17, O.D.1 [ mm ] : 52, H.1 [ mm ] : 17
category: Bearings Replacement for: Bearing
category: Bearing covers Replacement for: Valeo
I.D.1 [ mm ] : 35.00, O.D.1 [ mm ] : 37.80, H.1 [ mm ] : 17.70
category: Alternator pulleys Replacement for: Valeo
I.D.2 [ mm ] : 36.00, I.D.1 [ mm ] : 17.00, O.D.1 [ mm ] : 59.00, O.D.2 [ mm ] : 59.00, O.D.3 [ mm ] : 53.40, L.1 [ mm ] : 32.50, L.2 [ mm ] : 4.00, L.3 [ mm ] : 13.00, D.1 [ mm ] : 22.50, G. [ qty ] : 5
category: Alternator plastic covers (pvc covers) Replacement for: Valeo
O.D.1 [ mm ] : 127.70, H. 1 [ mm ] : 42.30, O.1 [ mm ] : 57.00, O.2 [ mm ] : 69.20, O.3 [ mm ] : 90.00
category: Alternator plastic covers (pvc covers) Replacement for: Valeo
O.D.1 [ mm ] : 130.00, H. 1 [ mm ] : 41.80
category: Alternator s.r.e. brackets with rectifiers Replacement for: Valeo
O.D.1 [ mm ] : 115.70, Diodes [ szt ] : 6, B+H. [ mm ] : 11.50, B+d. [ mm ] : M8x1.25
category: Alternator nuts for pulleys Replacement for: Hitachi
d. [ mm ] : M16x1.5, m.1 [ mm ] : 11.10, dc. [ mm ] : 29.00, s.1 [ mm ] : S24
category: Alternator screws for regulators Replacement for: Valeo
L.1 [ mm ] : 37.00, d. [ mm ] : M5x0.8, d.1 [ mm ] : M5x0.8, D.1 [ mm ] : 7.50, b.1 [ mm ] : 20.00, b.2 [ mm ] : 9.00, k.11 [ mm ] : 3.90, m.1 : S7
category: Alternator bearing retainer plates Replacement for: Valeo
I.D.1 [ mm ] : 37.00, H.1 [ mm ] : 4.50, W.1 [ mm ] : 57.00
category: Alternator through bolts Replacement for: Valeo
L.1 [ mm ] : 85.40, d. [ mm ] : M5x0.8, d.1 [ mm ] : M5x0.8, D.1 [ mm ] : 10.30, b.1 [ mm ] : 36.00, d.2 [ mm ] : 4.80, k.1 [ mm ] : 4.50, m.1 : S7
category: Alternator screws Replacement for: Valeo
L.1 [ mm ] : 17.45, d. [ mm ] : M5x0.8, D.1 [ mm ] : 9.00, b.1 [ mm ] : 13.70, k.1 [ mm ] : 2.90, m.1 : T15
category: Alternator screws for regulators Replacement for: Valeo
L.1 [ mm ] : 27.60, d. [ mm ] : M5x0.8, b.1 [ mm ] : 20.00
category: Alternator insulators Replacement for: Valeo
I.D.1 [ mm ] : 13.00, I.D.2 [ mm ] : 6.00, O.D.1 [ mm ] : 14.36, O.D.2 [ mm ] : 7.84, H.1 [ mm ] : 12.10, H.2 [ mm ] : 6.00
category: Alternator stators Replacement for: Valeo
Voltage [ V ] : 12, Amp. [ A ] : 150, I.D.1 [ mm ] : 111.00, O.D.1 [ mm ] : 142.70, O.D.3 [ mm ] : 133.00, H.1 [ mm ] : 70.40, H.2 [ mm ] : 30.20, Leads [ qty ] : 3
category: Alternator rotors Replacement for:
Voltage [ V ] : 12, Amp. [ A ] : 150, O.D.1 [ mm ] : 110.30, O.D.2 [ mm ] : 17.00, L.1 [ mm ] : 155.40, L.2 [ mm ] : 40.70, d. [ mm ] : m16x1.5, Poles [ qty ] : 16
category: Alternator regulators Replacement for:
Voltage [ V ] : 12
category: Alternator mounting bushings Replacement for:
O.D.1 [ mm ] : 18.00, O.D.2 [ mm ] : 21.50, H.1 [ mm ] : 23.50, d. [ mm ] : M10x1.5
category: Alternator d.e. brackets Replacement for:
I.D.2 [ mm ] : 27.00, O.D.1 [ mm ] : 162.70, H.1 [ mm ] : 46.50